GTEQEIDS &8 2p I
I0-200NE sy | UMWY oz| MM

w0

————

3" | L00GOSI |

b wuwm | ¢

_InlanuU —_—

s LesaCiiese | =t




RAM70C-011l FUEL TANK & HANDLE ASSY

NO. PART NO. PART DESCRIPTION Qry
A% A #h %4 B
01-1 |RAM70C-70B-010112P FUEL TANK CAP (it 41 ) 1
01-2 [RAM70C-70B-010113P STRAP (if:4%if) 1
01-3 |RAM70C-7OND-010114 STRAINER (i€ 1) i
014 [RAM70C-PAN.S-M5x10-GB-2  |PAN HEAD SCREW ( | “-£it S HL a4 )) 2
015 |RAM70C-SPG.W5-DIN-2 SPRING WASHER (41 44) 2
01-6 |RAM70C-FN.W5-DIN-2 WASHER (744 2
01-7 |RAM70C-20A-020208 SPEED INSTRUMENT (44311 {
01-8 |RAM70C-010200 FUEL TANK (ii4f) {
01-9 [RAM70C-70B-010110 STRAINER (ji ) {
01-10 [RAM70C-70ND-010115 PACKING (i 4#4) {
01-11 [RAM70C-010700 FUEL TANK CAP ,BOTTOM (4. ;) !
01-12 [RAM70C-708-000021 HOSE BAND (iM% + ) 2
01-13 |RAM70C-010500 FUEL HOSE (1) 1
01-14 |RAM70C-010600H COVER (%) 1
01-15 [RAM70C-010100A OPERATION HANDLE (1% T) 1
01-16 |RAM70C-FN.W8-DIN-1 WASHER ([ #) 3
01-17 |RAM70C-HSPG. W8-DIN-1 SPRING WASHER, TANG ENDS( i 1 #4) 3
01-18 |[RAM70C-HS.B-M8x16-8.8-GB-1 |SCREW (WA 75 /i) 3
01-19 |RAM70C-FN.W8-DIN-1 WASHER (1 %) 4|
01-20 |RAM70C-HSPG.W6-DIN-1 SPRING WASHER, TANG ENDS( 1]t /) if #4) 20—;
01-21 |RAM70C-HS.B-M6x20-8.8-GB-1  |SCREW (143 /1 4%4T) 4 |
01-22 |RAM70C-FN.B-M10x35-8.8-DIN-1 [BOLT (X fniZt) 4
01-23 [RAM70C-HSPG.W10-DIN-1 SPRING WASHER, TANG ENDS( & 11 it 44) 4
01-24 |RAM70C-HF B-M5x20-8.8-DIN-2_|HEXAGON FLANGE BOLT (< flyik < hisgiit) | 4 |
01-25 |RAM70C-65ND-010100 ROLLER (#4:4) 4 |
01-26 [RAM70C-HF N-M5-DIN-2 HEXAGON FLANGE NUT (AffiiJiimisgrt) | 4 |
01-27 [RAM70C-80-0408 CUSHION (1#:1)e) 1]
01-28 [RAM70C-IN.N-M10-DIN-1 LOCK NUT (/i f 98 L) 1|
01-29 [RAM70C-FN.B-M6x20-8.8-DIN-1 [BOLT (7511 8g42) 2
01-30 [RAM70C-70ND-010018 THROTTLE LEVER ASSY (11 J7F X214 1|
01-31 |RAM70C-HC.N-M86-DIN-2 CAP NUT (3 #444 K}) 2
01-32 [RAM70C-W06-S04-L600x800  |THROTTLE CABLE (ifhi| J4%) 1|
01-33 [RAM70C-FN B-M6x35-8. 8-DIN-1 [BOLT (7541142 4%) 2
01-34 |RAM70C-FN.B-M8x20-8.8-DIN-1 |BOLT () ffitig#%) 1|
01-35 [RAM70C-010120H RIGHT COVER (7 4ill 452 ) 1
01-36 |RAM70C-010130H LEFT COVER (/& fl#) 1
01-37 |RAM70C-FN.B-M6x10-8.8-DIN-1 [BOLT (f424?) 14
01-38 |RAM70C-HC.N-M10-DIN-2 CAP NUT (o /44 Rt) 1
01-39 [RAM70C-FNL.N-M10-DIN-2 HEXAGON THIN NUT (/5 # i 42 1) 1
01-40 |RAM70C-FN.W10-DIN-2 WASHER ('} #4) R
01-41 [RAM70C-060000 THROTTLE LEVER (il |5 Y4 ZREE R0\ 1
0




RAM70C-01Il FUEL TANK & HANDLE ASSY

NO. PART NO. PART DESCRIPTION Qry
2= AS E 3 Mot
SOCKET SCREW WITH FLAT HEAD
M70C-FHSS.S-M6x8-GB- e T 1
0142 |RAM7OC-FHSS SMBX-GB-3 1 g pymt i saT)
01-43 |RAM70C-HC N-M8-DIN-2 CAP NUT (% SUdgRE) 1
01-44 |RAM70C-FNL.N-M8-DIN-2 HEXAGON THIN NUT (/~ fi it i) 2
SOCKET SCREW WITH FLAT HEAD
-45 |RAM70C-FHSS.S-M8x20-GB-
01-45 [RAMTOC-FHSSSMBX0GB3 [ ™\ e 1
01-46 |[RAM70C-70ND-060001 THROTTLE BODY ([ }3t T i) 1
0147 |RAM70C-70ND-060003 BOLT (il J4g4%) 1
01-48 |RAM70C-7OND-060002 THROTTLE GEAR (ik 46) i
0149 |RAM70C-W04-45x3 [o-RING (07 M) o 1
01-50 |[RAM70C-70ND-060004 SLIDER (4 o N\ 1
(%) jép/\g\
:é\\_,zlbr
Q
i ((;/Oj'ﬂé

Page 2




£1 €0 €102

v | Pty |

ASSY INIMNT ? IS¥D dvED

H0138:1358( o) |

Z0-D0LIKVE JOLEVE LI _

‘o NHUTARIC Lopon ey

C2/8L74 04 -

O W™ 0D
DD D IN |

&y
g5 &3 pmmen | g g |
owl, 4 unm £ \@




RAM70C-02 GEAR CASE & ENGINE ASSY

NO. PART NO. PART DESCRIPTION Qry
Ags) &5 W 44 HE
02-1 [RAM70C-WO05-ER12 ENGINE (1] 4%) 1
02-2 |RAM70C-021500D JOINT( e 4% J0) 1
02-3 |RAM70C-80-0997 WASHER (&) 1
02-4 |RAM70C-WKey-4x5x13 WOODRUFF KEY (I[l%4) 1
02-5 |RAM70C-W18-C812A CENTRIFUGAL CLUTCH ASSY (i 7F %) 1
02-6 |RAM70C-80-0998 LOCK WASHER (fi{'% 4 /) 1
027 |RAM70C-FNL.N-M12x1.25-DIN-2 |THIN NUT (411 4" 4 4 ) 1
02-8 |RAM70C-HS B-M8x40-8.8-GB-1  |SCREW (14~ f11 &%) 4
02-9 |RAM70C-HSPG.WS8-DIN-1 SPRING WASHER, TANG ENDS( 1fi % 5ift #4) 13
02-10 |RAM70C-020100R FLAGE (JE{%7). ™) 1
02-11 |RAM70C-HF .N-M8-DIN-2 HEXAGON FLANGE NUT (Nffiis 2 fistiy)y | 4
02-12 |RAM70C-021300 BUSH (4t) 1
02-13 |RAM70C-020400 ENGINE SUPPORT (1] %%4f;: 4) 1
02-14 |RAM70C-FN.W8-DIN-1 WASHER (T-#4) 9
02-15 |RAM70C-FN.B-M8x20-8.8-DIN-1  [BOLT (/\ f11e#%) 4
02-16 [RAM70C-FN.B-M8x25-8.8-DIN-1 |[BOLT (/' ffjigf+) 1
02-17 |RAM70C-70B-020129 LOCK WASHER (I~ ti 46 il 5 48 ) 1
02-18 |RAM70C-70B-020119 CLUTCH HOUSING (#7188 &) 1
02-19 |RAM70C-50ND-020006 SPACER (4 1%) 1
02-20 |RAM70C-W04-94.5x2 ORING (OZ}#)) 1
02-21 |RAM70C-W03-52x40x8 OIL SEAL (it }) 1
02-22 |RAM70C-W01-62072Z-J BEARING (4li7k) 1
02-23 |RAM70C-CS.RG35 EXTERNAL CIRCLIP (/1] 1% 14) 1
02-24 |RAM70C-W01-6204-J BEARING (4th/K) 1
02-25 |RAM70C-020124 PINION (] 1A #) 1
02-26 |RAM70C-Key.A-5x5x22 KEY (') 1
02-27 |RAM70C-010000 GEAR CASE (1Gi#t40) 1
02-28 |RAM70C-70B-020101 WASHER (24 /4 J 1) 1
RAM70C-70B-W01-TAF324220 ,
02-29 |RAM70C-70B-W01-LRT283220 BEARING (#1/%) "5l
02-30 |RAM70C-70B-020112 INTERNAL CIRCLIP (FLH 4% ) 1
02-31 |RAM70C-W01-6207Z-J BEARING (ff17K) 1
02-32 |RAM70C-CH.RG72 INTERNAL CIRCLIP (FLH4'iK) 1
02-33 |RAM70C-020115 CRANK GEAR (K 5%8) 1
02-34 |[RAM70C-70ND-020102 |CONNECTING ROD (i4:#T) 1
02-35 |RAM70C-W01-6304-J BEARING (7 7K) 1
02-36 |[RAM70C-CS.RG20 EXTERNAL CIRCLIP (if1) 4% )) 1
02-37 |RAM70C-CH.RG52 INTERNAL CIRCLIP (fLJI]+4M8) 1
02-38 |RAM70C-70ND-020114 PACKING,FRONT COVER (4E#JH- -~ - 1
02-39 [RAM70C-020103 FRONT COVER (fT#) /oS5 = .oy | 1
02-40 |RAM70C-FN.W6-DIN-1 WASHER (" #&) of 1_ 9
% oy
Page 1 \?f: = g l‘/q(/



RAM70C-02 GEAR CASE & ENGINE ASSY

NO. PART NO. PART DESCRIPTION QrY
Y5 A5 ik ME
02-41 |RAM70C-HSPG.W6-DIN-1 SPRING WASHER, TANG ENDS( /" 1/ i #44) 13
02-42 |RAM70C-FN.B-M6x20-8.8-DIN-1 |BOLT (/ ff1447)

02-43 |RAM70C-D4-MP-P NAMEPLATE ( 17/

02-44 |RAM70C-K.RVT-2.5x5 RIVET ($15T)

02-45 {RAM70C-020200 HANDLE SUPPORT (hF- % 48)

02-46 |RAM70C-708-020125 SHOCK ABSORBER (% 1144 JI%)

02-47 |RAM70C-HSPG.W10-DIN-1 SPRING WASHER, TANG ENDS( s i 4{4)

02-48

RAM70C-HS.B-M10x25-8.8-GB-1 |SCREW (P /N7114st])

0249

|RAM70C-FN.W10-DIN-1 WASHER (°f-if)

02-50 [RAM70C-HS B-M10x30-8.8-GB-1_[SCREW (/5 J11d8if1)
02-51 [RAM70C-020300 [FIXING PLATE (I'l3ic 42)
02-52 |RAM70C-FN.B-M8x16-8.8-DIN-1_[BOLT (/4 44t)

02-53 [RAM70C-020500 AIR CLEANER BOX (% il )
02-54 |RAM70C-60ND-000011 HOOP (i )

02-55 [RAM70C-50ND-020049 INTAKE PIPE (1#7T7)
02-56 [RAM70C-HS.B-M6x20-8.8-GB-1 |SCREW (73 fhi41)

02-57 |RAM70C-W04-90x3.5 ORING (O%![#)

02-58 |RAM70C-021200 FILTER (%)

02-59 |RAM70C-WNG.N-M6 BUTTERFLY NUT (W& JiZ14 1)

02-60 |RAM70C-020700 SECOND AIR GLCANER ( % Z)/F 2% 0E)

02-61 |RAM70C-020800 FIRST AIR CLEANER (3}  L:%7 i)

02-62 |[RAM70C-W04-8.8x1.9 O-RING (Of#)

02-63 |RAM70C-020600 AIR CLEANER BOX COVER (i )

02-64 |RAM70C-020800 SCERW ( [#: 4%#)

02-65 |RAM70C-020009 ENGINE SUPPORT (%1 %% #i4¢ s %) <l

"’_'.
AR

Page 2

(’n‘ |

'_"_;_;_;_;_;_\_‘_;_._;;_‘r\;_;.;;_;.x:..x;:-mm—n.t;—xcc




o]
Elo;
z 9

1

laszi]

8
©

5

E\E

e 0 (@

) D e @m)p \@B .\

J :nI

{::Il{‘ll‘l o ('

AU

Vo) o) Qo)

S LB PR
PHCE 7] O ) =t

0 I~ mn ©
. . 1 R ['l.[

RAM70C

i Mode!

TTL

GUIDE CYLINDER & SPRING ASSY

Aecsed

2013.0:. M

Approves




RAM70C-03 GUIDE CYLINDER & SPRING ASSY

NO. PART NO. PART DESCRIPTION ary
Ad%; &5 wh 2 HE
03-1 |RAM70C-7OND-020001 PISTONROD (i 5 +F) 1
032 |RAM70C-7OND-020215 PISTON PIN (3 §%1) 1
03-3 |RAM70C-7OND-020211 NYLON STOPPLE (/i J&.4"th) 2
034 |RAM70C-7OND-020221 STOPPER (44144 1
03-5 |RAM70C-70ND-020219 SPRING GUIDE (% fie 4l 4%) 1
036 |RAM70C-W04-159.3x5.7 ORING (O%![#) 1
03-7  |RAM70C-7OND-020206 GUIDE CYLINDER ( |- ) 1
03-8  |RAM70C-FN.W10-DIN-1 WASHER (*#) 12
03-9  |RAM70C-HSPG.W10-DIN-1 SPRING WASHER, TANG 9
03-10 |RAM70C-HS.B-M10x35-8.8-GB-1  |SCREW (147 f1 824 ]) 8
03-11 |RAM70C-70B-021000 [BELLOW HOOP (}14) 2
03-12 |RAM70C-70B-020216P [BELLOW (5% #.¥%) 1
03-13 |RAM70C-70ND-020218 [PackiNG () 1
03-14 |RAM70C-70ND-020220 SPRING CYLINDER (P4 %) 1
03-15 |RAM70C-W04-88x3 5 ORING (O*![#) 1
03-16 |RAM70C-7OND-020201 |INNER SPRING (/\#1 %) 2
03-17 |RAM70C-70ND-020202 OUTER SPRING (A i %) 2
03-18 |RAM70C-70ND-020210 [PISTON (i 7x) 1
03-19 |RAM70C-SPG.W18-DIN-3 SPRING WASHER(4ifi #1) 1
03-20 |RAM70C-FNL.N-M18x1.5-DIN-1  |THIN NUT (47 4 i g 43) 1
03-21 |RAM70C-70ND-020222 [PROTECTION SLEEVE ( F ) 1
03-22 [RAM70C-GB97.1-M14 [CUPRUM WASHER (422 [t) 2
03-23 |RAM70C-HHOS B-M14x15 [HEXAGON HEAD PLUG (A~ #igle) | 2
03-24 |RAM70C-100GB-041000 [OIL GAUGE (#i14+) 1
03-25 |RAM70C-ZH-D-M20 [WASHER (41 75 448])) 1
03-26 |RAM70C-W04-94.4x3.1 ORING (0! [¥) 1
03-27 [RAM70C-030200 FOOT PLATE (&) 1
[03-28 |RAM70C-HS.B-M10x25-8.8-GB-1  |SCREW (V47 #f1484T) 4

Page 1




FOLOELOE

ASSV HOHS ¥zhitvy

ey T

A voososi
A




RAM70C-04 RAMMER SHOE ASSY

NO. PART NO. PART DESCRIPTION ary |
Fs ik53 LLES &
04-1 |RAM70C-70ND-030106 RAMMER SHOE STEEL PLATE (¥AJ5AR) 1
04-2 |RAM70C-70ND-030104 RAMMER SHOE WOODEN PLATE (Acichi) | 1
04-3 |RAM70C-70ND-030105 RAMMER SHOE CLAMP PLATE (/14%) 1
04-4 |RAM70C-FN.W10-DIN-1 WASHER (' #) 8
04-5 [RAM7OC-IN.N-M10-DIN-1  |LOCK NUT (5 ft 84 i) 8
04-6 |RAM70C-FSN.B-M10X50  [SUNKHEAD BOLT (3k /s S0t ) 8
04-7 |RAM70C-FSN.B-M12x95  |SUNKHEAD BOLT (i Jy Hidkit]) 2
048 |RAM7OC-INN-M12-DIN-1  |LOCK NUT (j kAU ) 4
04-9 |RAM70C-HSPGW12-DIN-1  |SPRING WASHER, TANG ENDS(fi#54%) | 4
04-10 [RAM70C-FN.W12-DIN-1 WASHER (*[%4) 2
04-11 |RAM70C-FSN.B-M12x65  |SUNK HEAD BOLT (i3 Js 144 1) 2
04-12 |RAM70C-RAM70ND-0301008 [HANDLE (f!F) SoetooN 1

Page 1

[b[o5 (12



